




Parts List 

14 

1 
厂 问

All rights reserved. P.3



A 

B 

C 

D 

E 

F 

G 

H 

J 

K 

L 

M 

Hardware List 

荨 08x35mm Cam bolt 

邸 015x11mm Cam lock 

仁一五） 08x30mm Wooden dowel 

� 06x50mm Screw 

｀ Plastic wedge 

三 03x17mm Screw 

尸 01/4x25mm Bolt 

切 01/4x35mm Bolt 

切））））））））））））））））））））））｝ 01/4x47mmm Bolt 

Q Hole cover 

� 
4mm Hex Key 

I) ((v Glue tube 

Philips head screwdriver required for assembly 

(not included) 

The hardware quantities listed above are required for proper assembly. 
Some extra hardware may also have been included. 

8 pcs 

8 pcs 

16 pcs 

8 pcs 

4 pcs 

4 pcs 

16 pcs 

6 pcs 

3 pcs 

1 pc 

1 pc 

1 pc 

P.4All rights reserved. 



Step 1 

� 

/
/ 

P.5

Attach part (1) to part (2,3) , secure bolt (G )onto part (1) with hex key (L) per diagram.

 All rights reserved. 



Insert wooden dowel (C) into part (6,7,8) , secure cam bolt (A) to 
part (4) with Philips head screwdriver.



Attach part (4) onto part (3) , using bolt (G) with hex key (L).



Insert part (6,7,8) to part (4),then secure cam lock (B)to part (6,7,8) 
with Philips head screwdriver.



Insert part (5) to part (4,6,8) as per diagram .



Using screw (D) attach part (9) to part (6,7,8) to secure with hex key (L) .



Using bolt (G) to attach part (10,11) to part (9) , insert to part (11) with hex key (L), 
using bolt (J)  insert to part (10) to secure with hex key (L) .



Using bolt (G,H) attach part (13,6,10,11,12) secure with hex key (L) per diagram .



Using bolt (G,H) attach part (13) onto part (8,10,11,12) , secure part (8,10,11,12) with 
hex key (L) per diagram.



Using screw (F) attach plastic wedge (E) onto part (5) with Philips head screwdriver 
as per diagram.



Put the hole cover (K) to  part  (4), put part  (14) to part (2) as per diagram .




	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16



